Test Report No: SHCPCH160603538E Date: Jun 20 2016

Client name: Nantong City YOJO Medical Products Co.,LTD

Client address: Industrial Park,Sanxin Town,Haimen City,Jiangsu Province 226112 China
Sample name: PE WOUND PLASTER

Batch No./Date: 20160607

Manufacturer: Nantong City YOJO Medical Products Co.,LTD

The above sample and sample information were submitted and identified by the client.

SGS job No.: SHCPCH160603538

SGS reference No.:  SHACPCH1612490601
Date of receipt: Jun 08 2016

Testing period: Jun 08 2016 ~ Jun 17 2016

TEST(S) REQUESTED:
Selected test(s) as requested by applicant:
1) Chemical test: Organic-tin compounds

TEST METHOD(S):
1) Organic-tin compounds: With reference to ISO 17353: 2004 with carbamate, analysis was
performed by GC-MS.

TEST RESULT(S):
Please refer to next page

Remark: This test report is in English and maybe translated into other languages, The English version
shall prevail.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested,
and this document cannot be used for publicity without approval of the Company, not be
allowed to copy testing report (except for copy of full text) without written approval.
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Test Report No: SHCPCH160603538E Date: Jun 20 2016

TEST RESULT(S):

Test Item(s) Unit(s) | Test Method(s) | Test Result(s) | Method Detection Limit

Monobutyl tin (MBT) mg/kg Not detected 0.02

Dibutyl tin (DBT) mg/kg Not detected 0.02

Tributyl tin (TBT) mg/kg Not detected 0.02

Monooctyl tin (MOT) mg’kg Not detected 0.02

Tetrabutyl tin (TTBT) mg/kg 1) Not detected 0.02

Dioctyl tin (DOT) mg/kg Not detected 0.02

Triphenyl tin (TPhT) mg/kg Not detected 0.02

Tricyclohexyl tin (TCyT) mg/kg Not detected 0.02

Tributyl Tin Oxide (TBTO) * | mg/kg Not detected 0.02

Notes :*Calculated concentration of TBTO is based on the identified TBT.

SAMPLE DESCRIPTION: Wound plaster

SHCPCH160603538
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*** End of Report™*
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